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Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: THET5DX1
Test Report Exhibit

Equipment Authorization Measurements

FCC Identifier: [HET5DX1

Name of Grantee: Motorola, Inc

Equipment Class: Licensed Non-Broadcast Transmitter

Notes: SC48 lZT—_MC [X/1X-DO @ 800 MHz CDMA BTS

F;Sle(;I;R Descripion Section Compliant

2.1046 RF Output Power A Yes
21047 Modulation Characteristics B Yes
2.1049 Occupied Bandwidth C Yes
2.1051 Spurious Emissions at Antenna Terminals D Yes
2.1053 Field Strength of Spurious Radiation E Yes
2.1055 Frequency Stability E Yes

Measurements Performed by:

Motorola EMC Facility

5555 North Beach Street

Fort Worth, TX 76137

Authorized Testing Laboratory

FCC Test Firm Registration No. 90809

Test Engineer % %@9{ FCC/Package Coordination
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Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHET5DX1
Test Report Exhibit
SECTIONA
RF Output Power - 47/CFR2.1046

Tune Power | Power TZIVZ 1S-97 Pasy/

Channd | Frequency Modulation Level | Leve M easur ed Limit Fail
(MH2) (W) (dBm) (dBm) (dB)

775 893.25 1X-DO-16QAM 120 50.8 51.12 +2/-4 Pass
775 893.25 1X-DO-8PSK 120 50.8 51.03 +2/-4 | Pass
1015 869.76 1X-DO-16QAM 120 50.8 50.80 +2/-4 | Pass
1015 869.76 1X-DO-8PSK 120 50.8 50.83 +2/-4 | Pass
775 893.25 1X-DO-16QAM 40 46.0 46.23 +2/-4 | Pass
775 893.25 1X-DO-8PSK 40 46.0 46.20 +2/-4 | Pass
1015 869.76 1X-DO-16QAM 40 46.0 46.13 +2/-4 | Pass
1015 869.76 1X-DO-8PSK 40 46.0 46.16 +2/-4 | Pass
775 893.25 1X-DO-16QAM 45 26.5 26.44 +2/-4 Pass
775 893.25 1X-DO-8PSK 45 26.5 26.45 +2/-4 | Pass
1015 869.76 1X-DO-16QAM 45 26.5 26.94 +2/-4 | Pass
1015 869.76 1X-DO-8PSK 45 26.5 26.98 +2/-4 | Pass
775 893.31 1X-QPSK 120 50.8 50.74 +2/-4 | Pass
1013 869.70 1X-QPSK 120 50.8 50.93 +2/-4 | Pass
775 893.31 1X-QPSK 45 46.5 46.31 +2/-4 | Pass
1013 869.70 1X-QPSK 45 46.5 46.34 +2/-4 | Pass
775 893.31 1X-QPSK 45 26.5 26.59 +2/-4 Pass
1013 869.70 1X-QPSK 45 26.5 26.86 +2/-4 | Pass
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Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Summary of Radiated RF M easurements
Worst Case Radiated RF Spur Level

Transmit | Power Leve Spur Freg. SISI:;;%S Spur Leve FCLCiZnI::Itax Pass/Fail
Channéel (W) (GH2) (dBuV/meter) Measured (dBm*) (dBm)
1013 120 4.3485 64.35 -30.88 -130 Pass

Summary of Conducted RF M easur ements
Worst Case Conducted RF Spur Leve

Transmit | Power Level . .
Channel W) Freq. (MH2) Spur Level Measured (dBm) | FCC Max Limit (dBm) | Pass/Fail
1013 120 870.4065 -16.94 -13 Pass
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

SECTION B
Modulation Characteristics - 47CFR2.1047

Summary of Modulation Characteristics

Tune Power
Channe Frequency Modulation Level M Eal_sluor od F;Sei PasyFail
(MH2) (W)
775 893.25 1X-DO-16QAM 120 .99738 >0.912 Pass
775 893.25 1X-DO-8PSK 120 .99738 >0.912 Pass
1015 869.76 1X-DO-16QAM 120 .99719 >0.912 Pass
1015 869.76 1X-DO-8PSK 120 99721 >0.912 Pass
775 893.25 1X-DO-16QAM 40 .99730 >0.912 Pass
775 893.25 1X-DO-8PSK 40 .99730 >0.912 Pass
1015 869.76 1X-DO-16QAM 40 .99720 >0.912 Pass
1015 869.76 1X-DO-8PSK 40 .99726 >0.912 Pass
775 893.25 1X-DO-16QAM 45 .99730 >0.912 Pass
775 893.25 1X-DO-8PSK 45 .99735 >0.912 Pass
1015 869.76 1X-DO-16QAM 45 .98650 >0.912 Pass
1015 869.76 1X-DO-8PSK 45 .98657 >0.912 Pass
775 893.31 1X-QPSK 120 .98432 >0.912 Pass
1013 869.70 1X-QPSK 120 .98430 >0.912 Pass
775 893.31 1X-QPSK 45 .98430 >0.912 Pass
1013 869.70 1X-QPSK 45 .98359 >0.912 Pass
775 893.31 1X-QPSK 45 .98116 >0.912 Pass
1013 869.70 1X-QPSK 45 .97804 >0.912 Pass

Note: The BTSwas configured for maximum power out of 50.8 dBm, mid power of 46.0 (1X-DO) and 46.5 (1X)
dBm, and minimum power of 26.5dBm respectively. The output power was set respectively to 120W, 45W,40W and
450mW using a power meter.
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Global Telecom Solutions Sector
SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHET5DX1

Test Report Exhibit
SECTION C
Occupied Bandwidth - 47CFR2.1049

Summary of Occupied Bandwidth

Frequency . Power M easur ed FCC Limit .
Channd Modulation Level (MH2) PasyFalil
(MH2 (MH2)
(dBm)
775 893.25 1X-DO-16QAM | 51.12 1.2692 1.30 Pass
775 893.25 1X-DO-8PSK 51.03 1.2701 1.30 Pass
1015 869.76 1X-DO-16QAM | 50.80 1.2719 1.30 Pass
1015 869.76 1X-DO-8PSK 50.83 1.2704 1.30 Pass
775 893.25 1X-DO-16QAM | 46.23 1.2686 1.30 Pass
775 893.25 1X-DO-8PSK 46.20 1.2720 1.30 Pass
1015 869.76 1X-DO-16QAM | 46.13 1.2710 1.30 Pass
1015 869.76 1X-DO-8PSK 46.16 1.2687 1.30 Pass
775 893.25 1X-DO-16QAM | 26.44 1.2692 1.30 Pass
775 893.25 1X-DO-8PSK 26.45 1.2715 1.30 Pass
1015 869.76 1X-DO-16QAM | 26.94 1.2697 1.30 Pass
1015 869.76 1X-DO-8PSK 26.98 1.2722 1.30 Pass
775 893.31 1X-QPSK 50.74 1.2215 1.30 Pass
1013 869.70 1X-QPSK 50.93 1.2210 1.30 Pass
775 893.31 1X-QPSK 46.31 12211 1.30 Pass
1013 869.70 1X-QPSK 46.34 1.2201 1.30 Pass
775 893.31 1X-QPSK 26.59 1.2224 1.30 Pass
1013 869.70 1X-QPSK 26.86 1.2205 1.30 Pass

Note: The BTSwas configured for maximum power out of 50.8 dBm, mid power of 46.5(1X) and 46.0(1X-DO) dBm,
and minimum power of 26.5dBm respectively. The output power was set respectively to 120W, 45W, 40W, and
450mW using a power meter.

Thefollowing formulais used to obtain the correct power reference point from which the OBW of the CDMA signal
is obtained. See example calculation below:

Power (measured in 30kHz bandwidth) + 10 log (1.2288 MHz/30kHz)

The occupied bandwidth is measured in a 30 kHz resol ution bandwidth. Results are summarized above.
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth - 120W — 1X-DO

% Agilent 19:30:36 Apr 4, 2004 1x%EV-DO

BTS Ch Freq 893.250 MHz
Occupied BW

Occupied BH Total Power

1.2692 MHz 51.12 dBm

Channel 775—-893.25 MHz — 16QAM

3 Agilent 10:32:56 Apr 4, 2004 1xEV-DO

BTS Ch Freq 893.250 MHz
Occupied BH

Occupied BH Total PoWer

1.2701 MHz 51.03 dBm

Channdl 775—-893.25 MHz — 8PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth - 120W — 1X-DO

% Agilent 10:36:52 Apr 4, 2004 1xEV-DO

BTS Ch Freq 869.760 MHz
Occupied BH

Occupied BH Total PoMer

1.2718 MHz 50.80 dBm

Channel 1015-869.76 MHz — 16QAM

z Agilent 16:33:12 Apr 4, 2664 1%EV-DO

BTS Ch Freq 869.760 MHz
Occupied BH

Occupied BH Total Power

1.2784 MHz 50.83 dBm

Channdl 1015-869.76 MHz — 8PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS

Test Report Exhibit

FCC ID: IHETSDX1

Occupied Bandwidth - 120W — 1X

% Agilent 63/25/83 12:50:31

cdma2000

Freq/Chan

| Ext Ref
BTS Ch Freq 892.310 MHz Center Freq
Occupied BH | Auverages: 200 [pRss :
Center Freq 893.310000 MHz
Ref 39.58 dBm Occupied BW
16.88
dB/
MaxP
g2.1
CF Step
ExtAt 1.25008 MHz
41.1 Autg Man
Trig
Free
CF 833.318 MHz Span 3.75088 MHz
Res BH 13.0016 kHz Points 1425
Occupied BH Total Power
1.2215 MHz 50.74 dBm
Channd 777 —-893.31 MHz
% Agilent 03/25/03 12:33:21 cdma2000 L[] Measure
| Ext Raf
BTS Ch Freq 869.700 HHz Channel
Occupied BN | Averages: 208  [PASS
. ACPR
Ref 39,58 dBm Occupied BH
16,68
ds/ Intermod
ManP
B2.1
ExtAt
41.1
Trig Spectrum
Free Emission Hask
CF 869,706 MHz Span 3.75000 MHz
Res BH 13.0016 kHz Points 1825
Occupied
Occupied BH Total Poner BH
1.2210 MHz 50.93 dBm
More
(1 of 2)

Channel 1013 -869.7 MHz
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Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth - 40W — 1X-DO

. Agilent 11:55:39 Apr 4, 26004 1%EV-DO

BTS Ch Freq 893.250 MHz
Occupied BH

Occupied BH Total Power

1.2686 MHz 46.23 dBm

Channel 775—-893.25 MHz — 16QAM

- Agilent 11:57:58 Apr 4, 2004 1%EV-DO

BETS Ch Freq 893.250 HHz
Occupied BH

Occupied BH Total Pouer

1.2720 MHz 46.20 dBm

Channdl 775 —-893.25 MHz - 8PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth - 40W — 1X-DO

- Agilent 65:49:21 Apr 3, 2084 1xEV-DO

BTS Ch Freq 869.760 HHz
Occupied BH

Occupied BH Total PoWer

1.2710 MHz 46.13 dBm

Channel 1015-869.76 MHz — 16QAM

s Agilent 96:50:56 Apr 3, 2604 1xEV-DO
Ext Raf ESec

BETS Ch Freq 869.760 MHz
Occupied BH

Occupied BW

Occupied BH Total Power

1.2687 MHz 46.16 dBm

Channel 1015-869.76 MHz — 8PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS
Test Report Exhibit

FCC ID: IHETSDX1

Occupied Bandwidth - 45W — 1X

5 Agilent 04/29/03 10:12:50  cdma2000 \ ||| Freq/Chan
| Ext Ref
BTS Ch Freq 893.310 NHz cg‘;‘grlgmg
Occupied BH | Averages: 200 [PASS :
Center Freq B893.310000 MHz
Ref 37.00 dBm Occupied BH
16.00
dB/
MaxP
CF Step
Extfit 1.25008 MHz
41.1 Huto Man
Trig
Free
CF 893.318 MHz Span 3.75000 MHz
Res B 13.0016 kHz Foints 1825
Occupied BH Total Power
1.2211 MHz 46.31 dBm
Channd 777 —-893.31 MHz
3% Agilent B4,/29,/83 09:39:56 cdma2000 | ]E J[ Frea/Chan
| Ext Ref
BTS Ch Freq 869.700 WHz ng‘;%gmg
Occupied BW | Averages: 288  |pAss :
Center Freq B69.700000 MHz
Ref 37.06 dBm Occupied BW
10.00
dB/
MaxP
CF Step
ExtAt 1.25000 Miz
41.1 Auto Man
Trig
Free
CF 869,700 MHz Span 3. 75008 MHz
Res BH 13.0616 kHz Paints 1625
Occupied BH Total Pomer
1.2281 MHz 46.34 dBm

Channel 1013 -869.7 MHz

4/19/2004
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth —.45W — 1X-DO

- Agilent 65:33:36 Apr 3, 2004 1xEV-DO

BTS Ch Freq 893.250 HHz
Occupied BH

Occupied BN Total Power

1.2692 MHz 26.44 dBm

Channel 775—-893.25 MHz — 16QAM

- Agilent B6:09:06 Apr 3, 2004 1xEV-D0

BTS Ch Freq 893.250 MHz
Occupied BH

Occupied BH Total Power

1.2715 MHz 26.45 dBm

Channd 775—-893.25 MHz — 8PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Occupied Bandwidth —.45W — 1X-DO

5 Agilent 85:31:14 Apr 3, 2004 1%EV-DO

BTS Ch Freq 869.760 HHz
Occupied EH

Occupied BH Total Pouer

1.2697 MHz 26.94 dBm

Channel 1015-869.76 MHz — 16QAM

# Agilent 06:85:38 Apr 3, 2004 1xEY-D0

BTS Ch Freq 869.760 MHz
Occupied BH

Occupied BH Total Power

1.2722 MHz 26.98 dBm

Channel 1015-869.76 MHz — 8 PSK
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS

Test Report Exhibit

Occupied Bandwidth —.45W — 1X

i Agilent 03,/25/03 15:29:31 cdna2060 [ [ ] | Weasure
| Ext Ref
BTS Ch Freq 892.310 HHz cgg‘:_’":r'
Occupied BH | Averages: 200 [pAss
- ACPR
Ref 19.06 dBm Occupied BH
1886
de/ Intermod
MasP
42.4
ExtAt
41.8
Trig Spectrum
Free Emission Mask
CF 893.310 MHz Span 3.75000 MHz
Res BH 13,0016 kHz Points 1825 .
Occupied
Occupied BH Total Power BH
1.2224 MHz 26.59 dBm
More
{1 of 23
Channdl 775—-893.31 MHz
% Agilent 93/25/03 13:42:40 cdma2000 | |||l [["Frea/Chan
| Ext Ref
BTS Ch Freq 869.700 MHz cgg‘;%g'm
Occupied BH | RAverages: 200 [PASS :
Center Freq B869.700000 MHz
Ref 19,06 dBm Occupied BW
16,60
dB/
MaxP
42.1
CF Step
ExtAt 1.250688 MHz
41.1 Ruto Man
Trig
Free
CF 869,788 MHz Span  3.75008 MHz
Res BH 13.8816 kHz Foints 1825
Occupied BH Total Pomer
1.2285 MHz 26.86 dBm

Channel 1013 -869.76 MHz

FCC ID: IHETSDX1

N1
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

SECTION D

Spurious Emissionsat Antenna Terminal - 47 CFR 2.1051

Summary of Wor st Case Spurious Emissions at Antenna Terminal

Modulation Spur Level FCC Max Limit :
Channéel Freq. (MH2) Measured (dBm) (dBm) PasyFail
775 1X-DO-16QAM 892.5000 -18.32 -13 Pass
775 1X-DO-8PSK 892.5000 -18.33 -13 Pass
1015 1X-DO-16QAM 869.0100 -19.19 -13 Pass
1015 1X-DO-8PSK 869.0100 -19.19 -13 Pass
777 1X-QPSK 894.0065 -17.69 -13 Pass
1013 1X-QPSK 870.4065 -16.94 -13 Pass
FCC Max. Limit Per 47 CFR 22.917:
= Transmitted Power (10 Log10 (Pwatt)) - (43 + 10 Log10 (Pwatt)) dBW
=10 Log10 (Pwatt) - (43 + 10 Log10 (Pwatt)) dBW
=-43 dBW
=-13dBm
| g | 4/19/2004
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 120W
Channel 775—-893.25 MHz — 16QAM

Ch Freq £93.25 MHz Trig Free
Rdj Channel Power

Center 833.2500000 MHz

"
A i
" Pty s
g n‘\.)_“.,“IJ..._‘H';‘,-Jhﬂ"ﬂ'l\ Ll = ey

Ext Ref
Ch Freq 1.7865 GHz Trig Free
Rdj Channel Power

Center 1.786500000 GHz

bl A P b L )
|r"III"‘F"If||J‘!‘Ilfpll'*‘ihrl"*‘lﬂ" """||rh 'Jlr;.lﬁlr'lf [.ilql’* f '1 Ll w{[ ] ¥ |||rf "'.rhllhIl.-‘H."“JI'-"rf"yJL"‘Fnll'EH
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.67975 GHz Trig Free

Ad) Channel Pover 1 |

Center 2.679750000 GHz

Ref Bl dBc Lower gpp dic UPPSr gEg

af
Ch Freq 3.573 GHz Trig Fre

Adj Channsl Power 1 |

Center 3.573000000 GHz

RMS Results Freq 0ffcet  Ref Bl

War

N1
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 4.46625 GHz Trig Free

Adj Channel Povier 1 ]

Center 4.466250000 GHz

},ﬂ'.-'._r* J‘F"IF"JH![‘,'FDJ""."I 'r'r"fu"l'\.".'lﬁ" ’{t"-"""l'“ '|"’"""Ir1|'~q"]|f‘ "lr"l\"'h|h'8hL"||""'I' Iy ,-\"n‘"""'l’”“i.h"' ‘"'l'!Hlll'q‘w"ﬁh'fr"fu xt_Re .

RMS Results Frog 0ffser  Ref B dBc LOWer ggg dBc YPPEr g

r

Ch Freq 5.3595 GHz Trig Free

Adj Channel Paver ]

Center 5.353500000 GHz

Ref BW  oBc LOW2r 4gw  dBc UPPEr gBm

"1 4/19/2004
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.25275 GHz
Ad] Channel Power

Center 6.252750000 GHz

Ifn, dn"ll'lr"l ﬂ'f""l"lﬁ ﬁf""‘"“'llf"'lﬂ IHH'IrHi.lpT-i.F‘.gr,l,llrh ."p-""i"‘ pl‘Fi'"'1["11'|.PWH|+1H*T‘. \fi t,l'].c""lw.l"‘p"-'r"-'\'-i“ I'F"l.nllr""f""'mr"1 ‘E

dBc Lowsr  gpg dec UPPEr dpp

Ch Freq 8.83325 GHz Trig Free

Adj Channel Power _-
Center 8.039250000 GHz

-4 dBm

RMS Re;sults Freq Offset  Ref BW  dBc LOWSr ggn  gpc Upper
Carrier Power

"1 4/19/2004
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 8.9325 GHz Trig Free

Adj Channel Porer _-

Center 8.932500000 GHz

"FII'I"‘"I"'F'rr'ﬂ-'thf'"" "‘u"1l"I-I'l;!r'Il1-"H"'"H.h-"'.r‘lihlq""" ""|'P"1l."|"ll'l1"""I1".H"l"l1h{'"1||‘li'-"ﬁ'l‘“ "'I'-'|"""""‘||||lf'ﬂ"h|""'1ﬂ.q"“ﬂ K ""J'

RMS REFSUItS Freq Offset  Ref BW  dBc LOWEr ggp dBc UPPEr 4Ep
ey

Ch Freq 9.82575 GHz Trig Free

Adj Channel Power _-
Center 9.825750000 GHz

dBc Lower ggy dec UpPer gpq
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SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 120W
Channel 775—893.25 MHz — 8PSK

Ch Freq $93.25 MHz Trig Free

Adj Channel Pawer ]

Center 893.2500000 MHz

W
M .-.jll~_...-..,lt..-,r'-.'-'-"".v‘“""“-'-'-""("

. Uppar 4

Ch Freq 1.7365 GH=
Rdj Channel Power

Center 1.786500000 GHz

#Htten 24 dB

=f

P P AR gy i ey | TR E af
|I,If'L.b,lnI'fL,'.l,lr1Fu1rr.llll.hl._.r,ﬂ“wlfurt‘v.n' l.-.‘wr‘w'l.ﬂ il HLH W 1"4 i |..|l’1" Wl -f.'“l ll'l.'.'-., fore fﬁr"’"'ﬂ ""|'| i r1".f"-'r i ""W"\" "I“|'

1\ 1

'2r dBm dpc Urpe

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.67975 GHz
Adj Channel Power

Center 2.679750000 GHz

Ch Freq 3.573 GHz Trig Free

Ad) Channl Pover 1 ]

Center 3.573000000 GHz

dBc -™ dEm

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref
Ch Frea 4.46625 GHz Trig Free

Adj Channel Power _-
Center 4.466250000 GHz

""'-.-'1-If"‘.'r"'rr.'""",-"‘*"f"‘r""f1ll-"1"1’*'!’"1!'“‘1.'1'14 r-\'~,fu,1,-r\-,‘.'.1'lJ.r||.<'1,I,.N,.a.‘||m|r‘,-. -J\‘I[T,‘fI",1‘I'F*'|hl'Il|'|'iﬂ-"|'|'|IF|I'[I1‘|hUJq.‘T

ItS Freq Offeet  Ref B dBc Lower gy dee Upper qmy

=13

Ch Freq 5.3535 GHz Trig Free

Adj Channel Power [ ]

Center 5.353500000 GHz

Ext Ref

RMS Results rroq 0ffeer  Ref BL dBc
rig

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.25275 GHz Trig Free

Adj Channel Power |

Center 6.252750000 GHz

Ext
o 'f".f-’"."+"I'|lr'\{'-]'r”.|.P-'w.-v"}‘||n'f"L-"‘I‘|"("“\‘"||Up\"v-' 1'"‘fl'J'"fi"»1"r'.'f"'r*\.||!il‘r-"| ﬂ"h'-“\f'ﬁ' Iik,"”"~‘v"'|H|".'Hﬂh\."|',"‘\r'f1\'|lfﬁf F],Illl‘f’fn

dc UrPer 4gm

Ext Ref
Ch Freq 5.83925 GHz Trig Free

Ad] Channel Poer I

Center 8.839250000 GHz

dBe LOWer dgm  dBc UPPEr gw

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 8.9325 GHz Trig Free

Ad) Chamnel Pover I B

Center 8.932500000 GHz

Raf Bl die Lo dBm dec Upper

Ch Freq 9.82575 GHz
Adj Channel Power

Center 9.825750000 GHz

E:
b .l,.-p,'|"1,u|\,,’Tr'1,,-4;.'.-iﬂ-i['r-w‘;-."lfl.f|11;11‘|'u-.-1'n"'r,-‘~.""..l "I""‘I'u"'Il'rl“""‘f'F'|flr‘i"h""'i"'ﬂ"f"‘qulf Fi'F""1""'f"|'I"1ﬂi""1"Hpr""ﬁf“"'{'qr'q”"'

VEK 1

RMS Results Freq 0ffeet  Ref B dBc “O¥er  dBm dec UPPer ggp
r Power

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 120W
Channel 1015-869.76 MHz — 16QAM

Ch Freq 869.76 MHz Trig Free

Ad] Chamnel Pover I

Center 863.7600000 MHz

[

" ""‘il
b

o T L

Ch Freq 1.73952 GHz
Rdj Channel Power

Center 1.739520000 GHz

#Atten 24 dB

E. .
) e g hT""Il'l“‘r'lrvI"r Iﬂ i '\'Ilb'll" .-{ "-A_.'m )
II’\‘-r"“'h"1“'|’Ir"i".'n-’11'*'"‘\"1’”"1'1"-'!(.""'\M“r‘ f “]“ l' ”T } ! 1ol "'*‘p"r"\"’“"{ﬂ."r‘i'['vl

dBe Lo dBm dec Upper ggp

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 2.60328 GHz Trig Free

Adj Channel Paver I

Center 2.609280000 GHz

£S Freg Offset  Ref BMW

=1g

Ch Freq 3.47904 GHz
Adj Channel Power

Center 3.479040000 GHz

Ext Ref

i 1,'| i f-'*"irl'b"l,"l'b"'fp' {, J,r-.Hlll.-ﬂ'-,ﬂ, r.‘r,.-;-a.rﬂ,l-ﬂ Pl'*u"ff""'*‘TJ'f"'|'y’j*'l'flm'-.rﬁ"'-‘.l"ﬂ’-"ll' 1.‘,{f~'-""'-p‘|,l"-“ri"..‘-, ‘hh-mﬁ I]"'-r|"\r'rﬂt-‘-r"]-.-]”'-fl--.

RMS Results rreq 0ffcet  Ref BW dBc LO¥er dem  dBc UPPEr gmg
=1

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ext Ref
Ch Freq  4.3438 GHz Trig Free

Adj Channel Pawer ]

Center 4.348800000 GHz

dBm #ftten 16 dB

Ch Freq 5.21856 GHz Trig Free

Adj Chamnel Poer I

Center 5.218560000 GHz

#Atten 16 dB

it ! J"qﬂvhﬁﬁ1|“hlhll JT"MH!‘" 'IFT‘!'FF 4 r_...'\i.",qlllillr';,.i. '1”.4'"' M s *1|FI"IIIH["' I-PF.IN"I'\“I'N e '.'-ﬂJ[,albr.Mﬂ"M "'._.,f'L 'H]f _'.r“.,,.-nlhll. 1H"'1IL'-f

Results Freq Offset Ref B dBc Lo%er dpn  dBc UPPEr ggp
o

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.88332 GHz
Adj Channel Power

Center 6.088320000 GHz

Ext Ref

Ch Freq £.95888 GHz Trig Free

Ad] Channel Power _-

Center 6.958080000 GHz

Eut Ref

'l,ﬂ,.I|.q"|Il||.lIl'1Ifh'11,1["p|-,f'-.Ir-,nqlfﬂlf‘n'ril'rl.f'\.l'q'p I.-f]llr'!ﬂ. 1l'|‘.'|'r-.l'lr,4_..Ir'{‘-‘rf..’n.l,n"lll1“|pun'-“r-,,a.-ql|' r-.|PI|.1'||"\|"",ﬂ||.."1i,.|I.|"1r"'.In,h'rr-,ﬁ'ﬁﬂmn“nd‘l'L.',.Ilq'lrlu

RMS Results Freq 0ffset  Ref Bl
Pa

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref

Ch Freq 7.82784 GHz Trig Free

Adj Channel Paser ]

Center 7.827840000 GHz

RMS Results Freq 0ffser  Ref BW  dBc LOWer dgm dBe Upper oy
Fri war

Ch Freq 9.56736 GHz
Adj Channel Power

Center 9.567360000 GHz

c Lower dEm dBe Upper dBm

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 120W
Channel 1015 —869.76 MHz — 8PSK

Ch Freq 8649.76 MHz Trig Fres
Adj Channel Power

Center 863.7600000 MHz

r
4 .."L|

et

I ey T ) i

Ch Freq 1.73952 GHz
Adj Channel Power

Center 1.739520000 GHz

1 dBm #Atten 24 dB

Ty ey B ,|T\|"‘v'|'|| LRy ! "
4t 'nlﬁnwl e I'Ii1'lIIHr|,fb‘f"f"-'ﬂ'lwrl LH“. i l"'r‘ hl\\lrﬂ f 1rr'| " I-\MIJLHI;IF II|"'-‘Jf‘,\.I.f'1IU“F"|'.er1H'ﬂI'—%'|I"I

F_:_':MS Resul

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 2.68328 GHz Trig Free

Adj Channel Power ]

Center 2.609280000 GHz

II_IIEE:H ll'"-] |'H_'

Raf Bl dec Lower gy dee Upper gmy

Ch Freq 3.479684 GHz
Adj Channel Fower

Center 3.479040000 GHz

RMS Results Freq 0ffeet  Ref BI
Carrier Power

dBm .

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 4.3488 GHz Trig Free

Adj Channel Power _-
Center 4.348800000 GHz

VEW 188 kHz
RMS Results Frog 0ffear  Ref B dBc LO%er dgw die Upper gmy

C - Power

Ch Freq 5.21856 GHz Trig Free

Adj Channel Power _-
Center 5.218560000 GHz

1 dBm #Atten

— — ] Ent Ref
+ |'"f*-.I'I"|.-"I“r'rl,lr||||lp'ﬂ|'1"'Jf i 'l|||"'|"1fail lﬂﬂ-‘r‘(a""‘-.-“ﬁ "*dr-"'r\“""f Iﬁm"'r-h\"1'1|"|""'1il’l" "Fl'\'|."'fIrJ"p'l‘r"m‘i"'-'\l"'l"l1‘*‘"'J"""'Fi-‘ll'-r"-""ll"ll\' “m{lﬁﬂ"'

VBH 188 kH=z

R 4 Ref BW  dBc Lo¥er ggm  dbc U
Lz = =]

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.95888 GHz Trig Free

Adj Channel Poner | ]

Center 6.958080000 GHz

I AR sttt m"’."r"n'fﬂ‘r’"“w.h'{ﬂ'l"' e

RMS Results Freq 0ffzet  Ref BW

Carrier Fower

Ch Freq 7.32784 GHz
Adj Channel Power

Center 7.827840000 GHz
Ext Ref

L R YO L L Y e e

dEm dee Upp dEm

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq ©8.6976 GHz Trig Free

Adj Channel Pawer I

Center 8.697600000 GHz

#Atten 28

R dBc Lower gpy dBc UrPer 4mp
L P

Ch Freq 9.56736 GHz
Adj Channgl Power

Center 9.567360000 GHz

VBW 166 kHz

Ref Bl dic Lower gpy dic UPPer gpn

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I W N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 120W
Channel 777-893.31 MHz

Ref 33,08 dBm Spectrum (Total Pwr Ref)
18. 9@
dB/
MaxF
62.1
ExtAt
41.1
Center 893,316 MHz Span 4.68 MHz
Total Pur Ref: 51.06 dBm/ 1.320 HHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc dBm dBc dBm
B96.56 kHz 13.88 kHz -71.38  -2@8.25% -68.74 -17.69
1.74 MHz  168.88 kHz -78.47 -19.42 -B69.86 -15.81

® Marksr 1 TL] REW 100 kE=x EF At 0 of
F Fmt lwl L = uEe 1 kEz Mixar 10 cBm
4%:8 dbm 1. = ONT 26 Unat T

N—"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID
Test Report Exhibit

[T

g A g,

5 |

: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

@ ...

P oo

Hiaer

QT P R TR T N B R

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

@,

| e o TS

ORI A i

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit
-
(TR R T TR
IS A e ol
N1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I T B

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS

Test Report Exhibit

FCC ID: IHETSDX1

Spurious Emissions at Antenna Terminal — 120W

Channel 1013

—869.70 MHz

Center Freq 869.70000

B MHz

Ref 33.00 dBm Spectrum {Total Pur Ref)
16,88
dB/
ManP
B2.1
ExtPt
41.1
Center 869,708 MHz Span 4. 88 MHz
Total Pur Ref: 50.89 dBm/ 1.30 HHz
ACPR-SHP
LomWer Upper
Offset Freq Integ EH dBc dBm dBc dBm
706 .58 kHz 13.88 kHz -B9.78  -18.81 -B7.83 -15.94
1.75 MHz  18@.88 kHz -7/9.33  -19.44 -78.28 -19.32
- [ . . . . o
TRy TR LT LEE Ak ST PN IR

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

ey o o e

1 AL i o

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

g

A AP NS M g W 0

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID

Test Report Exhibit

i jawlww o i e

el

P

WMLH%WW‘LM'JH

: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID
Test Report Exhibit

AP A S o o

FITH 1

[ & ]

iAo i b

: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Spurious Emissions at Antenna Terminal — 40W
Channel 775—893.25 MHz — 16QAM

Ch Freq 893.25 MHz Trig Free

Adj Channel Power | ]

Center 8393.2500000 MHz

dBm #Htten 12

T LT T

RMS Results Freq o
v

Ca

Ch Freq 1.7865 GHz Trig Free

Adj Channel Power ]

Center 1.786500000 GHz

#Atten 16 dB

|14\,-1r’|,-'\.r1"*"«4||' '1'F}'"""""'rL"1F|'rIfﬂ"l-lm'n""l'"b'r"r'fﬂl "'JL'F‘-'rl-‘-'mru'

I,""{"1"1'||I1""J"I"*\‘i'|||"1._P\'FFMH.I”NH I1"-‘N“Flllh'rn_.'»'lllll,

ItS Fraq Offzat  Ref Bl dBc Lower  4gg dbe Upper gpn

=1g

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.67975 GHz Trig Free

Adj Channel Parer 1

Center 2.6797/50000 GHz

#fAtten 16 dB

: o 1t
\"‘:.'J'NhI'."""|‘lIII\""“F\"\I»"I‘H'L"I ‘;‘.7|1|r|,'-1_1'1'm_|f|‘r“ IJ'1|'‘'I",'"|Ir'f‘||'|r'llfllll~|" I\' 'ﬂ"'{f |Fr"l‘|| """'-["1“1'.!“} r..r"f"-\Ff""-.I|"n‘u"-\{lufhrﬁp‘bﬂr.'m

RMS Results Freq offser  Ref BW  dBc LoWer gBm  dBc UPPEr ggp

r

Ch Freq 3573 GHz Trig Free

Hdj Channel Pawer _-

Center 3.573000000 GHz

#Atten 16 4B

Ext Ref
'H.'-*f|'|||~1'“ﬁ'r||.’u'|,.r*-.l '“‘Iw-n'f'I,~11'r'--J|rn"’lbmlr~.u,... -‘.-'\".-l*M1"rJi"'.ﬂ‘r""n.-wr'np.lr.-"‘r‘ "n'u\‘rn‘c'1'i,-*'.-1-"n‘A-.rv.,-r"F|,1'-1l,I'|'|-H+1'-l‘|,- A

ep 46.16

tS Freq Offset  Ref Bl dBc Lower  gmg dec Upper gpy

=1y

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 4.46625 GHz Trig Free

Hdj Channsl Pawer _-

Center 4.466250000 GHz

#Atten 16 dB

Ch Freq 5.3595 GHz
Adj Channel Power

Center 5.358500000 GHz

#Atten 16 dB

RHS Results Fregq Offcet  Ref Bl

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 6.25275 GHz Trig Free

Adj Channel Pover 1 |

Center 6.252750000 GHz

#ftten 16 dB

RMS Results Freq 0ffzet  Ref BW  dBc LO¥er ggp dee Upper gy

Ch Freq 7.146 GHz Trig Free

Ad] Channel Power 1 ]

Center 7.146000000 GHz

#Atten 16 dB

RMS Results Frog 0ffeer Ref BU
Carrier Power

A.11

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 5.9325 GHz
Adj Channel Power

Center 8.932500000 GHz

#Atten 16 dB

VBH 1@
RMS Results rreq 0ffset  Ref BUW dBe
ar Power

Ch Freq 9.82575 GHz
Adj Channel Power

Center 9.825750000 GHz

ep 46,16

dBc Lawer dBm dBc Lll:":”:—'r- dBm

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 40W
Channel 775-893.25 MHz — 8 PSK

Ch Freq 893.25 MHz
Adj Channel Power

Center 893.2500000 MHz

fatf il
|'I |'.-Ii
ardl? L

|
_.__+.1'l.»..,,..,.-.,-.,..-.-..rh_....-w- TR

4.6 MHz

RHS Results Frea:
C - Powar

Ch Freq 1.7365 GHz Trig Free

Adj Channel Pawer I

Center 1.786500000 GHz

Bm #Atten 16 dB

,.‘-',"‘f\l'f"r‘"ﬂ"lll |F|“‘-.Ji;‘..-;"\|||.F|"u'k"'i'"v"rﬂ‘._,':,"ll i ]ln “Ih‘('ﬂ -~ E:
’-"'.;.r,lrw"n,-,1‘F|Fq.1'.-J"p.'-.a'-fw‘.,r-‘,,.'n'pﬂ =

o J'rﬂﬁ"*‘\u‘.,fr\.- b

dBe Lower gpm  dBc UPPEr apw

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.67975 GHz Trig Free

Adj Channel Pawer 1

Center 2.679750000 GHz

ItS Freq Offser  Ref BMW

=13

Ch Freq 3.573 GHz Trig Free

Adj Channel Pawer | ]

Center 3.573000000 GHz

#fAtten 16 dB

, ) Ex
j*fﬂqwfﬂr’ " ﬂ’|"..|'!Jv*|l"|||"'1’|--,' oy IrL.-.lm-,,.lf'nlll m"ﬂ'l,l" b",}i\., ﬂl-['||"w""|'ll'1‘|h"i'1"'",« """""F‘lHl'n‘}"iﬂl lrh"'l']']-]hﬂ‘hlf"r'l' b

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 4.46625 GHz Trig Free

Adj Channel Pawer |

Center 4.466250000 GHz

#Atten 16 dB

; En
Iﬁ""u" \""1-1n‘1||hI|rI"'.l|"|"1I1r‘l"r*.I"'-'I?'I'F\'l'|-|1|”|l|r||r"u'~' '-""r'"f"l|,lr|a'"""\\l'1"-J“'Pnyr"'l'q'u‘l""' I'p'l‘J."Jp‘ﬂ'If{|'L;1I|"I!"'h'f'I'I'l"'\""q'{‘l-"."""""'f"'- W

RMS Results Freg 0ffear  Ref B
Ca

ar Power

Ch Freq 5.3595 GHz Trig Free

Adj Channel Poser I

Center 5.359500000 GHz

Bm #Atten 16 dB

dBm dgc Urpe

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.25275 GHz Trig Free

AdJ Channel Poner _-

Center 6.252750000 GHz

Ex
b S, ,"|~.,1"fP"'-\'h*]'.r*."ll-\*"}.\'-v oty 3 'I'Whrqﬁlil.k ﬂr‘l\""lmll.ﬂ i ‘*,',.,n, y ﬂ'-l"f"] f‘h"h"\"r"'l“""‘r' : fwll'l'”*'hf'\'-' e

af
Ch Freq 7.146 GHz Trig Free

Adj Channel Poser | ]

Center 7.146000000 GHz

RHS Results Freq 0ffset  Ref BM dgc UePer gy

La War

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 89325 GHz Trig Free

Adj Channel Pawer I

Center 8.932500000 GHz

#ftten 16 dB

. f ) - L&
'-J""“'I'L-"Hr'*‘*"-l""l;fll'w" M f"ﬂn,lj'u""""l"'H""“"1‘"*‘-"!'!"'1'“"“’1||'" ""”"‘""M'"F il ""1“"!']”’" ot i

SUItS Froq Offser  Ref B dBc LOower ggp dic UPPer gmm

1'war

Ch Freq 9.82575 GHz Trig Fres

Adj Channel Power _-
Center 9.825750000 GHz

dBm #Atten 16 dB

_RHS R : OWET B

Larrie

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 40W
Channel 1015—869.76 MHz — 16QAM

Ch Freq 869.76 MHz Trig Free

Adj Channel Pawer I

Center 869.7600000 MHz

h
/
— '

=, .pr)ig-'-,-}1.i,i;\).rf-',-p.\‘.\h"}l*'

ults Frag

awar

Ch Freq 1.73952 GHz Trig Free

Adj Channel Pover [ ]

Center 1.739520000 GHz

#Atten 16 dB

h At ) mi [
: mlll'|'l|“f'“'ﬂ-.‘”‘| -.JLrlllr'H I'\.'I .lfqﬂ.| }..uyb.f#illll'liqr';- v “‘MP . .
N ﬂg,u,.‘.‘,!.,.-.;'r-.u".»"- . "ﬂrh.'. | 'p’ﬁ,,"r-,,llll"'\"rﬂ'l 'J

RMS Results Freq 0ffset  Ref BW

C r Pawar

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 2.68928 GHz Trig Free

Adj Channel Power _-
Center 2.609280000 GHz

#Atten 16 dB

A T Yy , t R
'+‘I-"1|'4""r-'I1|rJir‘h.“lllilf-"(‘pl]‘n ‘I.Ik'rq'.'rr""ﬁrlh'l'"'f "lm"""I Vi ""“"r'“ﬂ 1'!"-' S "l"L'I,"i""'I If "'h"f“i""""l'i

SUItS Freq Offset  Ref BW  dBoc LOWer gpp dec UPPEr gEp

Ch Freq 3.47984 GH=z
Adj Channel Power

Center 3.479040000 GHz

#Atten 16 dB

i .r.i'i‘Ln'."P"1'I.n1|'l'l,',.+-‘l,\Pr-.,..1J'-f-'r,I'.-.,-.,l,ar,.'||r|‘f._ I|]||'Il||-| y '.1..w Er AL IR P '.-,H1.'.Jf,‘"rjlf[‘h'fllrlhlln’f|||1 f\,'ar-u,.u,lL

YEBH 1@

Its Freq Offset  Ref BW die Lower 4 dic UpPer gep

ar

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref
Ch Freq 4.3488 GHz Trig Free

Adj Channel Power | ]

Center 4.348800000 GHz

#Atten 16 dB

.ﬂ‘-.r.\'irllll,.ha;,. ﬂ"".‘f" i].'"T'.“"""""“-‘r""‘- Jllrr._.-uinl.\wll,l Jw‘-.‘,!u m,,uuuhwm,._ 'TM rnl.h ‘h",f'IIJ'r['u.f.lL 4,Ir.,-.a‘|_J,.-.I.'r|jI,,.I“|“||lf,,_.pu;,—E,::,

Ch Freq ©5.21356 GHz
Adj Channel Porer

Center 5.218560000 GHz

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq £.95803 GHz
Adj Channel Power

Center 6.958080000 GHz

dBm dBc Upper gpy

Ch Freq 7.82784 GHz
Adi Channel Power

Center 7.827840000 GHz

" dEm dec Upper gpy

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref

Ch Freq £8.6976 GHz Trig Free

Adj Channsl Power _-

Center 8.637600000 GHz

Ch Freq 3.56736 GHz Trig Free

Adj Channel Pover I ]

Center 8.567360000 GHz

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 40W
Channel 1015—869.76 MHz — 8 PSK

Ch Freq 869.76 MHz Trig Free

Adj Channel Paver I

Center 869.7600000 MHz

!
|i"|1
L._..,.r 4"'L""‘|""-""-'n\"\.-hmﬁ‘-uv' .

'r‘\lrl

v,
ﬁw‘ pdshea e i

RMS Results Freq 0
C i r

r Powe

Ch Freq 1.7865 GHz
Adj Channel Power

Center 1.786500000 GHz

dBm #Atten

I,‘«,.'lf.r‘f"l"'l"‘*ll |‘''J'l'\'''’F'\l|I.hI''II"IM'}Il'.L’‘"'l'k"’ll"'ll"nﬁ' ]lfiﬂf" A

i 1
' THM,

.""'.r,rl rw'h.-,11'lFq4',J"y.i.,..'.j-q‘.,rn‘,‘n"ﬂ

dec Lower  gpy dBe Upper g

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref
Ch Freq 267975 GHz Trig Free

Adj Channel Porer 1 ]

Center 2.679750000 GHz

RMS Results Freq nffset
r P

Ext Ref
Ch Freq 3.573 GHz Trig Free
Adj Channel Power

Center 3.573000000 GHz

RMS Results Freq 0ffset  Ref BM dBe Lowsr ypy dee UpPer dEg

r

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref
Ch Freq 4.46625 GHz Trig Free

Ad] Channel Power _-
Center 4.466250000 GHz

#Atten 16 dB

,|']I*'n\lf' .-'"l.1&1||hl|r|r'|ur-ﬁ'1,\[ "‘lIIr'|lI?IlF\ﬁ.,“J'{li“rr“lhl i) ""I"I'lHrli'“']"\'w‘d“'}"nl‘r"'l' “u‘,{l".- '|'ll!J‘-_JF“'v(rq‘ll.i'!'.!hg["I“ Jiﬂ.n‘idl."

WEH 1
RMS Results Freq 0ffset  Ref BW dBe Lower  gpy dee Unper oy
ar

94 dBm

Ch Freq 5.3535 GHz Trig Free

Adj Channel Paver | ]

Center 5.359500000 GHz

dBm #Atten 16 dB

RMS Results Freg 0ffser Ref B

r Powar

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.25275 GHz Trig Free

Adj Channel Pawer _-

Center 6.252750000 GHz

#Atten 16 dB

\"’|1!'1|'r.\'hr'cL,.J"|».I""fﬁ-—-\\"lrlrh"‘ll.\}-'l,|t'|.-p i r'\'.,J'Iﬁl}'r-"'|f""qr\l.,r.'tfﬂ,['ru,l|‘1*~""u,n' 4"-L'f"'|II«".+h-"rr|'-".t-q.],ulf'rl.l'l'l.g"'-hﬁl"ﬂ'

tS Freq Offset  Ref BM dBc Lower o dpe Upper gpy

ar

Ch Freq /.146 GHz Trig Free

Adj Channel Porer I

Center 7.146000000 GHz

Em #Atten 16 dB

f I il e Lok . i arn; L Ex
. "'"'I.I"-“'I,u"-["'H+"1|t"'q"l"""l|fﬂ"1‘|'jh""'*'I'n"' TR R ST L

ep 46,16

dBc Lower g dec UpPEr gpp

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 8.9325 GHz Trig Free

Adj Channel Power _-
Center 8.932500000 GHz

1 n Y sk E
. L *ti,‘-,J'-J""1||_,|'11|r'n 'I*".lt'.‘l ;r'|||'*‘11"'$ l\‘l'1"'1'm'ﬂh|" i, ‘r.llj'.-".’.l'ﬂ* '\i--..-.-.I -f"<'f1-|'fl"ﬂ"l'fu“'1|l"‘ "'-P'*'-"d‘ldr I Flll[ .._.q\'.lplnr-- '1"T1r||""|r"' .

dBc Lower  gpp dBc UPPEr 4R

Ch Freq 9.82575 GHz Trig Fres

Adj Channel Power _-
Center 9.825750000 GHz

- Ex
"‘”'1!\"" |‘.vHI|“"..-"F‘f"1"l"1l‘“*'#""l.l'l""'"v"‘wﬂﬁ' _;,,.1\”, 'J'P‘u'w"-*q*a'."'hﬂ | J.-‘h.ll'"'a*il|'|'l" " .‘;r "'.,'"J""I'uﬁ"l'JP"i"'m'lln,ml"[mfwlﬁﬂr Fpes,

Results Freq 0ffset  Ref BM

[=13§ ower

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 45W
Channel 777-893.31 MHz

Center Freq 893.310000 MHz
Ref 30,08 JBm Spectrum (Total PWr Ref)
18, A6
dB/
ManP
62.1
ExtAt
41.1
Center 893,316 MHz Span 4.680 MHz
Total Pur Ref: 46.68 dBm/ 1.38 MHz
ACPR-SHP
Lower Upper
Offset Freq Integ EH dBc dBm dBc dBm
B95.58 kHz 13,68 kHz -75.59  -28.91 -70.83 -23.35
1.74 MHz 180,88 kHz -7@.18 -23.42 -7B.53 -23.85

4 dB| pereet ¥

e T O T

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I W N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

® Marker [T1] b} 100 kHz EF htt 0 de
Bef Lyl -67 .81 oEm VR 190 kHz Hixer =10 dBm
-G8 .1 diEm EoETOR30050 GAx =T 0 mx Unit dBm
- 501
£3.9 HB CEfspt ¥ 1 -3
Ll1T1] 71 dEn g
Z«GTI2A000 GHY
R DY
s,
-1
-11
1%
1%
-14
=15
Center 2.4T9%3 GHz E00 KEz/ Span & Mz
Lated IR AFRZO0]  0Pp3labe
Harker 1 [T1] BEW 100 k8= KE Att n de
Raf Lwl -8%,.24 <Bm VEH 100 kBz Hixer -10 dEm
-43.8 dBm 3.57324000 GHz FuT 20 me oLt dER
~ 4.0
5.1 {1 OffaptC L 582
11iTi] 5. 24 d:llnﬂ
J.57324000 SHx
-k
I
—Br
-1
-31L
-3d
-4%
14
-14
Center 3.57324 GOz SO0 kH=x! Tpan 5 MHE:z
Dateq 29.RER.Z003 02334l

N1
Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I W N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS
Test Report Exhibit

@ Marker 1 [T1] BR& 1400 kBx EF Att 0. de
Bef Lvl -4 . 0% dBm WEW 19% kHz Hixer =10 dBm
B0 Bm 4.466mB000 FHZ ST 20 me tnit dBm
2o dB| affsac LY IT11 —5d.5d dEr =
4.46655000 HH
-1
-1
-11
-1X
-1
Center §,496080 GHz BEOD KEz/ Span B HMHzZ
Dates IR AFR. 2001 25pd4ak?
Marker 1 [T1] EBA 100 kHz BF Att @ B
Fnf Lol -64 .15 dmm B 100 kmx Mixarc -10 dBnm
-&0.4 dEn S.352EE000 GHz EWT 20 ms nic Il
-2l .
25.& [dB Off=zpr LEARE 5] -£4.158 :IEn“

S. ZEOEE000 GH2

g el e

Laa|
-13
L)
-1 F
Samcer 5.3508%6 GHZ 500 kBzS Span & HHz
Dot Z¥.AER-2001  0F13GeI7

FCC ID: IHETSDX1

"

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID
Test Report Exhibit

A AR b g o |

¥ Markar 1 [T1] BEW 100 kHz = RF Att
Eal Lvl 8311 dEm VEW 100 kHz bimat 1 IHm
S0.5 dBEm -Ll4ea B =T nit I
e
¥

A [a |

I iil"'t"’ﬂ]'d""“wdf i meﬂwm%mm&mﬁ%fﬂm

: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID
Test Report Exhibit

O T P P A

Pprm, ot T

WM#“H*WWMWWWHWM' g

: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — 45W
Channel 1013-869.70 MHz

Center Freq 869.700000 MHz
Fef 38,08 JdBm Spectrum (Total Pur Ref)
16,06
dB/
MauP
2.1
ExtAt
41.1
Center 869,700 MHz Span 4.98 MHz
Total Pur Ref: 46.50 dBm/ 1.30 HHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc dBm dBc JdBm
706 .58 kHz 13.88 kHz -73.9%  -27.49  -72.99 -26.49
1.75 MHz  188.08 kHz -69.78 -23.27 -63.18 -22.67

AEm
1. T

Harksr 1 [T1 REM 100 kH= Th AT
Ref Ly Ta.00 dED WEM >0 kHz Hizer
dd. drm 1.75990000 A= 1 £ s nat
1 H

Ifept LER RG] -71.06 dEx

sl s A A

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCCID: IHET5DX1
Test Report Exhibit
i e ot
| MMMWHWP“MMWJWWJJM-MWNMW
| g | 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I W N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS
Test Report Exhibit

Macker 1 [T1]

FCCID

FBY 100 kHz EF htt 2 dB
FEmf Lwl ~-EE&.T1 dEm BN 100 kE= Hixer -1 dEm
-50.6 CIhn 4.34p50000 OH2 SWT i s Unit dEn
- 50 .
33 4 HE orfapt il (Ti] -64.71 -nr =]
A I4EE0R000 GHD
1 L
Wt
N )
-
-
La
-11
La
-1 B
Canter 4.3485 GHz 530 kS Zpan & HEZ
Dy 29 AFR.Z00F 09210843
Marksr 1 |T1] REW LOQ Rz EF Attt o de=
Ref Lvl A6 0] B WEW L0 EHZ Hizer L0 dEw
5.7 dbm 21520080 om= SWT 20 ma Unik dFn
L1
26,3 0B offapt TiliT11 -4, 07 ] Pt
S, 212200 GHz
HE
10
-11
120
-11
-14
-ia
cEnteEr B.71BED GHz RO EHz! Span B HEX
Late | 23 AFR. 2003 08212812

: IHETSDX1

"

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

el gpicssout o b

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

hpMMﬂﬁﬁMJWmﬁwfww

v ]
Ex

| WMJ“”‘QH“‘MWW;ﬁrﬂf,rﬂwdwwﬁm

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — .45W
Channel 775—893.25 MHz — 16QAM

Ch Freq 893.25 MHz Trig Fres
Adj Channel Power

Center 893.2500000 MHz

Ch Freq 1.7865 GHz
Adj Channel Fower

Center 1.786499984 GHz

#ftten O dB

IHf'.\_u'ﬂ"f'\ r‘|""p,|"r"li,J|l'p"ff4.,|"'i,,"‘|"'|‘l."‘|"a”f1h|"'|lp1 @JH.

T P il L F W
"'ﬁ"ﬂ*u*( Al i iy Vet 4 " “’\I""'r'-w‘“.ilrufl.w g

VEH 180 kHz

Raf Bl dec Lower  gpy dec UPPer gpy

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.67375 GHz Trig Free

Hdj Channel Pawer _-

Center 2.679749984 GHz

#Atten B dB

Ext Ref
J'I""L1l'-'r'-ﬁ'"'|"I'iI'".I,|‘III‘\ULII’ll."r1"I"'Fr'rF}1h"‘P‘L'\If'l'r‘!'"dr'" “li'l."|'|'II{f'.,‘1.*]'"h|'||\‘IT|"|\l|fﬁ"'||r1u'""|_.f"\r' "I"q-,|UPHIII.{'\|‘+"1'.,|I1II|.3 '4",rlI'f.‘,f'l,,lfp'l'ﬁ"iﬂ_ﬁ.b1}

|I' =z
pts)

Ch Freq 3.573 GHz Trig Free

Adj Channel Pover [ ]

Center 3.572999984 GHz

dbc Lower gy dbc Upper 4

RMS Results Freg Offcet  Ref Bl
Paer

| g |
Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 4.46625 GHz Trig Free

Hdj Channel Pawer _-

Center 4.466249984 GHz

#Atten B dB

Ch Freq G5.35%5 GH=z
Adj Channel Power

Center 5.359499984 GHz

#Atten B dB

Eut Ref

"'Irﬁ"?‘lr"n ‘h"h'|*'\""lPr‘I'}'I"Huilfﬁllﬂlll"“r \f'lllr"'\il'f"lh'ﬂ“ '1L,F-"I"hF"I\ILa'lrT"'!r|I|'f'r.l,l'l'|'i1l'"if‘qff' m[l’ ‘F""k{f "'lI“nL"I".'ﬂh.1r'r"L|!h‘F'|'l""f'l.v"‘{""“"h"‘.n'irq

GHz
VBH 1@

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 6.25275 GHz Trig Free

Adj Channel Pover ]

Center 6.252749984 GHz

#Atten B dB

Ch Freq /.146 GHz Trig Free

Adj Channel Paver 1 ]

Center 7.145999984 GHz

#Atten G dB

Ex f

dic Lower g dic UPPEr dey

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

af

Ch Freq §.9325 GHz Trig Fre

Hdj Channel Power _-

Center 8.932499984 GHz

#Atten B dB

Eut Ref
Ch Freq 9.82575 GHz Trig Free

Adj Channel Paver I

Center 9.825748984 GHz

#Atten @ dB

Ext Ref

1'"""‘r'Jﬁ’Ii"f'1f"*I.lT"lr"‘."I""Ir}"'""JJ'J"'1fp"r“'n"""'i"ﬂ“|'r" '''F''‘1|''t'II‘'1|''''''""'1"%"'1“.""-"-"‘1II ‘l'l-'utl'd“ I'-"‘1'J1"""""'i'“"*"f"'l"I'['I"l'r""1J“F1'r""'l""r"""‘f‘l”“"'l'r

15 M
YBH 1@¢

RMS Ra;sults Freg Offzet  Ref BW  dBec L9%er dep dec YPPEr gEp
arriar Fowar

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Spurious Emissions at Antenna Terminal — .45W
Channel 775-893.25 MHz — 8 PSK

Ch Freq 893.25 MHz Trig Free

Hdj Channel Power _-

Center 893.2500000 MHz

LIS LT

| Ext

|
| X
]u*-lll. e

B s e e e ).

Ch Freq 1.7865 GHz Trig Free

Adj Channel Poner I

Center 1.786493984 GHz

#fltten @ dB

PR AL 2

L J...1_.'| "".|"?Hllil'r-‘|".qllllf"‘”l'1| ﬂﬁlr.“l "'1'"*"1.“!‘""-"’? T JI‘-.I'hllll.,Tllil1 Irllr'll,w'ﬂhu J'llln

VEH 188 kHz
RMS Results Frog 0ffeet  Ref BW  dBc L9%er dbm dBc UPPer dBn
.

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ext Ref
Ch Freq 2.67975 GHz Trig Free

Adj Channel Power 1 |

Center 2.679749984 GHz

#Atten B dB

,l,,5».|,-'t‘ ’P-llwl‘_’.,l,-, r,l-'q'“.f"r'-hr"}' ‘n."!fhr'l,"l‘h“u'L \ \|l"|"'I5‘rT"rf"|l"'-’"‘I'""-'ir"ﬂ"'"";""!rn.-"h"' "'""{\r"lr""l"j'r"Tr“'Jll f'J,I'I'I.-'"i"cll,J"’\'F‘|,r'I'I.-.|"L"l,|h"|1."J‘I'

ep 4

dBc dBm dBc Upper dBm

Ext Ref

Ch Freq 3.573 GHz Trig Free

Adj Channel Pawer ]

Center 3.572999984 GHz

Ext Re

RMS Results Freq offset  Ref BW

Carrier Power

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 4.46625 GHz Trig Free

Ad] Channel Porer I

Center 4.466249984 GHz

#Htten @ B

WEr  Bm dBe Uppe

Ch Freq 5.3595 GHz Trig Free

Rdj Channel Power _-

Center 5.3594993984 GHz

#Atten @ dB

Ext Ref

|h.,|'|il-'-r‘u‘]lllﬂll'lrf"lt,ﬂ '1N'.4]|'-|'_|'ﬂ"""|‘f"-ﬁrf"’\"- la""ﬂ“ﬂ k|'“|,|"'|,Ir]l""v-""rJHH'HIW"F’”""'I-""'- .uilf.-hh\\‘_.l'lrllqﬂll,..‘lqﬂll |"|']l1"r.+‘llrl'l\-'| 'wII".'TI‘-‘!IIW'[’L‘I.-

VB 1861

RMS Results freq 0ffeer  Ref BW dBc LOWer dp dBc UPPEr gBp

Carriar Fower

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Fregq 6.25275 GHz
Adj Channel Power

Center 6.252749984 GHz

#Atten

= f

RHS R
ar P

Ch Freq 7.146 GH=z Trig Free

Adj Channel Paver ]

Center 7.145999984 GHz

#Atten @ dB

Ext Ref

A s st e St ol s, P g

RMS Results Freq 0ffeet  Raf Bl

LCa 1P=]y

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 8.9325 GHz Trig Free

Adj Channel Power _-

Center 8.932498984 GHz

#Atten B dB

Ext Ref

2 .-'1||"'fLlr-‘,l'--'|"L,l"r'F|,r‘Lr.'r'-'-4]"-'?'l\"ilrf'l'L.Jl'r'f"'p;."'l.p .,‘Lr-1“|I.J!,.-1p"-'-l,l';'p,Ir."ﬂ.l‘r..,rﬂm""ﬁr '.i'11'IL'I"1Jl""IIr.I"1ir"'fF.l'*u‘HII".|||ll"ffP'|‘ll""I.I||J‘ﬁ”ﬂ"f‘llllrlf#‘..

5 MHz

YBH 18
UItS Freq Offser  Ref BM dBc Lower  apy dBc UpPer g
awar

dBm /

Ch Freq 9.82575 GHz Trig Free

Adj Channel Pawer ]

Center 9.825743984 GHz

#Atten @ dB

5 .e'|'|"'l'P“.,\!"rl-\l‘n’\l.,'u‘#"""]h 'l'|J"".‘1,.*.1'1.,,';“‘."“'|||+| | 'F h"'-unﬂ"""u,l"l.hﬁ |".i'f'*ﬂIl‘“IIl"'th."‘ll "I'"IL""|f.f4r‘lr"FHH"Hf"'J".'-"'l'lirI'I|""r'I'fFr|.fq|"l'f‘1""l'ﬂ"""

SHz
VEW 180

RMS Results Freq 0ffset  Ref B dBc LOWer geq dBe YPPEM 4B
Ca Pa

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — .45W
Channel 1015—869.76 MHz — 16QAM

Ch Freq 863.76 MHz Trig Free

Adj Channel Poer ]

Center 863.7600000 MHz

Em #ftten 14 dB

faaal ol o
! \

af
Ch Freq 1.73952 GHz Trig Free

Adj Channel Porier 1 |

Center 1.739520000 GHz

i b - I+l
. | lj{.”.‘I'-l ‘IL,II'|ﬂ|_Iir| ||f-,f]nh'1||||\l |‘|}-J-| hn‘-.-jlﬁ‘\ 'Jll'i'r lﬂp"f'IIM"‘|bI.lll(Un'.',._,-u{-‘}r‘lal_"

1.;".ra‘r't"~1-{|,.f.l.I‘.4|.|l*4r\,,*'.\l..-‘l'.,-‘l,']'»"'f""'

VEH 18

ults Freq Offcet  Ref Bl dBc Lower gpp dec Upper g4gp

oWar

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 2.60925 GHz Trig Free

Hdj Channel Fower _-

Center 2.609280000 GHz

#Atten O B

Ext Ref
b A b, R A s

VBH 100
Results Fraq Offset  Ref BMW

ar Power

Ch Freq 3.47984 GHz
Adj Channel Power

Center 3.479040000 GHz

WEW 186

Ref BW  dBc LO%2r dBw  dBc UPP

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 4.3488 GHz Trig Free

Ad) Channel Power 1| |

Center 4.348800000 GHz

#Atten O dB

Ext Ref
Offst -.,n|.."".'p'.,1l,'.!,'.-'h|1ll‘qv|"||-"ts,u,..-"I.Ira‘T~.~’-|‘,’h||..;,r-u-1""a|| .r||I,*4n{I.ﬂ.,-'q'lln,"14'1\11r.,“|-r._.;,*|'|.ra.lw' '-"I1m11'-'a,,.'||nlIaFr'-4~.-r*I,.I-1t-.1IrJ..l.'.||,11,~_.1r~‘,'|r.\,'|lw'f."'

Ch Freq 5.21856 GHz
Adj Channel Power

Center 5.218560000 GHz

,lu_|'-rrﬁ'q'|I|'{'"JpIr«,'.1"-.r'.'."I;'p1_..,-t!..'-1.,..u"r'f"w‘"il'l.'-.»ﬂl. J-‘L.-.-"a,”,-'rnJ'l-'1|.-'r-ﬁr-t.~h'n,'1lli'.'“r.' \.'u_ql,lr,ﬁy‘.‘.:.a.“r..\‘r.‘ {‘-.,.‘.\.-1t.,nh,.w'-.,h.\*Hh'g.- S

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Ch Freq 6.958858 GHz Trig Free

Adj Channel Power _-
Center 6.958080000 GHz

#Atten @ dB

‘J‘.-e"».t\,ulh'-"'u\"'h"'w"‘u" ey AUl “"""'"I'h‘RF:“""{"r""“»'*'l'*‘#f’ ey

dBc Lower gy dBc UPPEr 4By

Ch Freq 7.82784 GHz
Rdj Channel FPower

Center 7.827840000 GHz

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS
Test Report Exhibit

Ch Freq 8.6976 GHz Trig Free

Ad] Channel Power I

Center 8.697600000 GHz

E

ep 46.16

RMS dbe Lower gy dBe UpPer gpy

Ext Raf
Ch Freq 9.56736 GHz Trig Free

Adj Channel Power ]

Center 9.56736000@ GHz

#Htten B dB

Ext Re
“'"‘""-.-’rl'?-1\I|r1rf|"ﬁ"..‘.‘“.'~‘.l'|,.il,a-‘l-.Ir'-r.""H-'Thr"'h“'n\"l'- ~rﬂI,r1Inr'r.‘\1Irp1,“"|;.-.'r'-.]"\‘,,.!,f'-.\-\j I|'ﬁJ|f"-n"-.nh].f'llr“1|,lf‘1‘r|||‘1l'.,.r‘u- w.l'«,‘h .f‘dlih T
I

OB Bm dBc Upper dBm

FCC ID: IHETSDX1

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal — .45W
Channel 1015—869.76 MHz — 8 PSK

Ch Freq 369.76 MHz
Adj Channel Power

Center 869.7600000 MHz

i |
i)
,-. _..rL._.aM.,4..\‘-\o.‘-.—_..o..v'll.n\,l,\-“!n-.-'lll'"

ults Freg

awar

Ch Freq 1.73952 GHz
Adj Channel Power

Center 1.739520000 GHz

#Atten O dB

Ext

«Pl~r|ﬂ'|"l,,|"- .|1.|p"’|"| ,dl'- 1.| Jlﬂ""}“'r"'l""."'\l

|',N,*_[-"'L|'-4‘.'I‘I,a""f‘-,'r'I"4".1'|r.l‘.ﬂ’,'1|1l."h h'ﬂ"'f""..-"“l"

A #]r-'kr"'n'-;.-i,r‘-i'lrﬂ“f m'ﬁ'“lk‘ﬁ 4 q,\.-}'path'}-'l,fu {

dBc OWET 4Ry

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 2.60928 GHz Trig Free

Adj Channel Power ]

Center 2.603280000 GHz

fF —15 dBm #Atten @ dB

S T A S [ NI -'~\""*'~1I‘-v"'*.4""“ip'r'ffhif’."r-'““u'uu“' i

M5 Results rreq Offcet  Ref BW

Powar

Ch Freq 3.47384 GHz Trig Free

Adj Channel Power I

Center 3.479040000 GHz

#fltten B dB

Ext
.

FI*'1Illi_ﬁ‘I"""}'Iﬂ'N"ll‘I-|h‘L|.'|iI1J'u‘\!|r‘\l.Iﬂ'u"L|I1"-"'1.n,ll'|l'ﬂll...|'“| \1‘||'".'\‘f'[‘F1..|",.lJ"-.h'wlrlhrllr‘r"hn"l“"l '1,Jp-.Irr||,'-'1+!.-"‘lIul'.1I*r‘11"".‘r"'r‘-"‘|'|rd¢l“"h'l,h

¢ LOWar gpy dec Upper ypy

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 4.3438 GHz Trig Free

Adj Channel Paver ]

Center 4.348800000 GHz

#Atten B dB
Ext

1*«'&)’»:.'1‘f~.ﬂ,1;'-r\'r-(;..rra'-*'l""*'u*1»\nld.-tn';‘r‘qf'r“-ﬁ R ) A M R LN P

RMS Results Freq 0ffeet  Ref BW dBc LOWer dBw  dBc UPPEr gpn

Carrier Power

Ch Freq 5.21836 GHz Trig Free

Adj Channel Pover I B

Center 5.218560000 GHz

#Atten @ dB

Ext
e h hlf'|,I'f\.'i"'|InfI"",l'T|..f'|'h'|"'\"1\4'r\"f\\Ti‘l"""ll'"l‘p"'l'l"\fwﬂk "I,'""|l"H"r*"'r‘|'""|'pJ"ﬂ..r"|h"'||.||'1"ﬂ-lm'n ll""'lu"'p"ull'h-gfu' r'|,i'1|i“lr|'l"I‘I-i,f"rnﬂb‘l'lr”f'n"i'

dBc Lower gy dBc UPPEr 4Ep

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETSDX1

Test Report Exhibit

Ch Freq 6.95888 GHz

Adj Channel Pawer _-

Center 6.958080000 GHz

-15 dEm #Atten O dB

Eut Ref
"'l'l-\[“"H"'“"l"""‘r]|'f1f "'i.l"‘.-'""."ll.ll"rﬂ'f"'fh'f"f""'.' i I"“l”"‘”“f"‘l’lﬁl A r‘“"i1‘lJ'fr'-'.rr!""lr"“r'\‘\‘l"'-"l'd'}'r‘rl‘r‘l'rm""r Bipams,

VBH 108 kHz Sweep 46.160
RMS Results freq 0ffser  Ref B dpe Lower ymy dpe Upper gpy

Carriar Fower

Ch Freq 7.82784 GHz Trig Free

AdJ Channel Power _-

Center 7.827840000 GHz

#Atten @ dB

Ext

'."J"'"?'l.'f'1'~'I|"I,I‘H"I'|"'n"*1'l RE" ,,r-'-'-'-‘hl. MJ‘-'-h-.jllﬂ .-'l]'ﬁ Il"]lh’\|‘"rv"u‘hqllrii-.,.\-“l"’" 'im"lr |"-,."H|lJI|'"nI,'""""'v'p'ul'h-,‘f.il'llqr-"plh ;“ﬂ'rﬂ"*-""'.lllr- d

RMS Res Ref BM dBe Lower apg dBe UpPEr 4o
[

N1

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com

4/19/2004



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

af
Ch Freq 8.6976 GHz Trig Free

Adi Channel Power _-

Center 8.697600000 GHz

#Atten B dB

OWEr dBm dBe UpPEr gpp

Ch Freq 9.56736 GHz
Adj Channel Power

IHﬁ'*lu'1"pI,""1"ha.-1-"'11'an'4;a,Aﬁ,-'1"-.--.,1#*;1’?*'1" "-‘n""'.|+“[-'*.-*|,-+"'-"'I.-ﬂru,u-'«.-v-'h' il.,'hq'nI‘,u1"“w1,r*-+.Jq1~h|“"1r.f‘.+-rr

VEW 168 kHz

RMS Results Freq 0ffser  Ref BW dBc Lo%2r gBn  dBc UPPer ggn
Ca r

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv00@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal —.45W
Channel 777 —893.31 MHz

Center Freq 893.310000 MHz
Ret 16,56 dBm Spectrum (Total Pur Ref)
18,08
dB/
MaxP
42 .1
ExtAt
41.8
Center 893,310 MHz Span 486 MHz
Total Pur Ref: 26.64 dBm/ 1.20 MHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH tdBc dBm ¢tBc cBm
596,50 kHz 13.88 kHz -71.52 -44.88 78,07 -43.44
1.74 MHz 188,80 kHz -B5.63 -38.99 -BB.39 -39.76

Harker 1 [T1] e 100 kB RE Att HE
rmf [l 9,27 dPm HE 100 Mz Mizme r 1 dew
-4 . B dBEm 1. e 1 =T Z0 o Unit dExn

4 de| cEfaat

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

ot bt et i

_________

B e L

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit
| IwaMM@WL‘%M@MW-h}*wﬁnu
Sgw, TLEE ENEF I e
e e
N1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHET5DX1
Test Report Exhibit

sronbyut gt ity oy

gt g A

_________

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I I N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

' #m@%ﬁ“ﬂﬂﬂm&pﬂkwﬂﬁﬂﬂm”ﬂ“ﬁw

_________

“W,MWmew.mww

_________

"1 4/19/2004

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com



I W N

Global Telecom Solutions Sector

SC4812T-MC 1X/1X-DO @ 800 MHz CDMA BTS FCC ID: IHETS5DX1
Test Report Exhibit

Spurious Emissions at Antenna Terminal —.45W
Channel 1013 -869.70 MHz

Center Freq 869.700000 MHz
Ref 10_50 dBm Spectrum (Total Pur Ref)
16,08
dB/
fanP
42.1
ExtAt
41.1
Center 859,700 MHz Span 4860 MHz
Total Pwr Ref: 26.78 dBm/ 1.30 MHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc dBm dBc dBm
706,50 kHz 13.88 kHz -71.45 44,67 -71.19 -44.41
1.75 MHz 188,88 kHz -B5.52 -39.84 -B4.67 -37.39
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FCC ID: IHETSDX1

SECTION E
Field Strength of Spurious Radiation - 47CFR2.1053

Wor & case Radiated RF Spur Leves

TRANSMIT SPUR MZAG%J;LED MEASURED FCC, Part 22
FREQUENCY Signal Level MAX LIMIT
CHANNEL (GH2) LEVEL (dBm) (dBm)
dBuV/meter
775H 2.6793 73.90 -56.10 -13
775V 8.9310 90.47 -57.86 -13
1015H 8.6991 100.54 -55.18 -13
1015V 8.6991 77.15 -57.48 -13
777TH 8.9331 49,343 -45.89 -13
7N 8.9331 54.61 -40.62 -13
1013H 8.697 56.377 -38.85 -13
1013V 8.697 5391 -41.32 -13

Converting dBuV/meter to dBm when Part 22 isdoneat 3 meters.
1. (dBuV/M / 20) *(Inverse Log) = uvV/M
2. Log(uV/M /57735) * 20 = dBm

If thetest is done a 10 meters, the first formulawould remain the same.
The2ndisasfollows Log[( uV/m* 1/ (3* 57735)/10)] * 20 dBm
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SECTION F
Frequency Stability - 47CFR2.1055

Mode 27V Power Word case FCC Reguirement PasyFail
DPPM
CSM1 85-115% <0.02 +/- 1.5 ppm max Pass
CSM 2 85-115% <0.02 +/- 1.5 ppm max Pass
Mode Temperature DPPM FCC Reguirement PasyFail
CSM1 -30to+50 C <0.02 +/- 1.5 ppm max Pass
CSM2 -30to +50 C <0.02 +/- 1.5 ppm max Pass
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